

50148

Sheet No. 8-00021 (001)

Date of Issue : 2013-08-07

INSPECTION CERTIFICATE

Customer : FERRE BARNIEDO

Order No. 3-3T-A22-3-8-6003 015 043

Commodity : STRUCTURAL TUBING

Supplier : MARUBENI-ITOCHU STEEL INC.

Specification: ASTM A500-BC

Size in ft	No. of Pieces	Mass kg	Heat No.	Tensile Test		GL=2INCH Elong- ation %	Chemical Compositions %					Coating Mass g/m ²	Remarks
				YS PSI	Tensile Strength PSI		C x 100	Si x 100	Mn x 100	P x 1000	S x 1000		
0. 313X14X6 40,000	20	14,640											
	20		G89802	56,000	71,500	33	17	1	94	16	6		
0. 313X14X14 40,000	21	21,840											
	21		G90189	56,000	71,500	33	17	1	94	16	3		
0. 375X14X14 40,000	10	37,200											
	10		G90189	55,500	72,000	33	17	1	94	16	3		
	20		TF7564	55,500	72,500	35	18	2	80	18	7		
0. 500X14X14 40,000	6	48,720											
	6		G87362	57,000	74,500	36	16	1	94	13			
	9		G87363	56,500	73,500	37	16	1	95	12	4		
	9		G89903	58,000	73,500	38	7		92	9	2		
	10		ZD1759	58,800	75,500		16	1	93	20	4		

FERRE BARNIEDO, S.A. DE C.V.
 ESTE CERTIFICADO ES COPIA FIEL
 DEL ORIGINAL DE NUESTROS ARCHIVOS,
 REMISION NO. ventas@ferrebarniedo.com.mx
 TEL 58-36-10-00

(Notes) YS : Yield Strength YP : Yield Point G : Good GL: GAGE LENGTH

We hereby certify that the material described herein has been made to the applicable specification and that test results satisfy the requirements of the contracts.

Nippon Steel & Sumikin Metal Products Co., Ltd.
Hirohata Works

Chief of Inspection section M. Kubota
 Export Sect.
 PHONE: (81-3) 3630-2138
 FAX: (81-3) 3630-2159